Department of Aboriginal and
Torres Strait Islander Partnerships

i 4

DEPARTMENT OF ABORIGINALAND TORRES - - -
e STRALTISL ANDER PARTNERSHIRS.

<

e




02 MASIGISLAND « MASTER PLAN REPORT

CLIENT

Department of Aboriginal and
Torres Strait Islander Partnerships

: Queensland Department of Aboriginal and
* Government Torres Strait Islander Partnerships

In partnership with -
Torres Strait Island Regional Council

gl

Torres Strait Island
HGiNAL oL

PREPARED BY

A=COM

AECOM Australia Pty Ltd

Level 8, 540 Wickham Street, PO Box 1307,
Fortitude Valley QLD 4006, Australia
T+617 35532000 F+617 35532050
Www.aecom.com

ABN 20 093 846 925

QUALITY INFORMATION

Document Masig Island Master Plan Report
[...]
Are more houses required or would it be better to rebuild bigger houses on current land?

» Waterfront cafe
LEGEND
MASIG (YORKE) ISLAND © Residential * Cultural site =+ Graves =1 1 Future road eeseee Future seawall
AREAS OF INTEREST % Industrial #% Cultural area Cemetery @ Healthcare Future flood mitigation bund Queensland Department of Aboriginal and -C
. " . . . " el
FOR DISCUSSION PURPOSES ONLY - Camping site 77 Environmental [1]] Erosionimpacts @ church Government  Torres Strait Islander Partnerships A- OIVI
e — |

200m



MASIG ISLAND « MASTER PLAN REPORT

MASTER PLAN
CONCEPT OPTION

DAN STREET lop
NORTH cold-storage site "TOWN CENTRE
1x 13,500m? site DAN STREET 'STEVEN JEFF STEVEN JEFF as commercial / Expand Ibis Store,
for offices, shops SOUTH ROAD NORTH ROAD CENTRAL touris area (cafe, provide public
and commercial 5x1,500m? 21x1,500m? 1x6,000m? site for market stalls, toilets, create
uses residential lots residential lots units / townhouses public toilets) market square

CONSERVATION PENINSULA
Prepare Remain
SCHOOL conservation undeveloped and
) o {kde Developa strategy for use as camping
4 Y = - . childcare centre peninsula area area for locals
mmumﬂmuﬂmm, I | e
"

iy -
= LH L asizesee

'SPORTS COMPLEX
Upgrade existing
complex with
lighting, kiosk and
'shaded seating

i “
accommodation/
assisted living «

COASTLINE
Seawall and bund

erosion

ETERY FURTHER ASSESSMENT AND SITING
D e e \ Location for new multi-purpose centre
| capecityand \Routes for pedestrian paths / network
| icentity site for \ Location for market garden for local food production
5me o oo \ Feasibiln'yc assessme’r:lt for butterfly breeding program - training, education and
EXPANSION L se e - economic opportunities
Land for long-term transitional slope
residential area from GENERAL ITEMS
expansion boundary for air \ Provide lighting along all roads to housing / public areas
safety \ Investigate renewable energy generation options
\ Review recycling opportunities
\ Resilience investigations for public utilties
\ Residential dwelling improvements - solar power, food garden, louvres
\ Consider alternative housing types (e.g. units and townhouses) when replacing
existing houses where at end-of-life
\ Prepare recycling strategy

LEGEND

MASIG (YORKE) ISLAND {23 Low density resicential £ Community faciity @ Church 1111 Future seavial

CONCEPT OPTION 4 DECEMBER 2019 ‘ Medium density residential 7/} Camping site * Cultural location @ Council = Future flood mitigation bund QI.I een Slaﬂ d Department of Aboriginal and
. Industrial ' Conservation == Graves @ Healthcare Government  Torres Strait Islander Partnerships A-COM
. Commerical Airport buffer @ Accommodation === Future road

FOR DISCUSSION PURPOSES ONLY

e — |
200m




MASIG ISLAND « MASTER PLAN REPORT 59

‘,/‘ﬂ w--m"m'w&m' y -»F

Ll

-




60 MASIG ISLAND * MASTER PLAN REPORT




INFRASTRUCTURE REVIEW

The following section provides an overview of the nature and capacity
of existing infrastructure servicing the island.

WATER SUPPLY

Water supply infrastructure at Masig comprises the following elements:

Raw water source
The raw water for Masig is drawn from two sources as follows:
. Saline groundwater:

— Brackish water is extracted from coral as the water has lower
salinity than seawater.

— The water is extracted using two bores with a capacity of
3000 L/hour.

— The water quality is variable for both salinity and conductivity.

— The water is treated in the desalination plant before being
stored in the storage lagoon

. Rainwater:

— Rainwater which falls on the surface or on the aprons of the
storage lagoon is collected.

— The water quality is extensively contaminated from bird
activity

. Groundwater:

— Groundwater was previously used as a source but is no longer
operational. Anecdotal evidence suggests that it became
saline and/or contaminated from the old septic systems.

Water Treatment Systems

The water treatment systems on Masig include a desalination plant for
the saline groundwater and a combined treatment plant, with the
following details:

. Desalination Plant:

— 1 permanent desalination treatment train with space for a
second

— Capacity: 72 kL/day, operating 23-24 hours per day

— Filtration — pressure media filter with cartridge 5 micron and 1

micron pre-filters

— Pressure pump and 3 reverse osmosis (RO) units and
anti-scalant chemical dosing

. Water treatment plant (combined treatment)
— Filtration using two pressure media filters

— Disinfection (chlorine dosing);

Water Storage
. Brackish water storage: a 15 kL raw water settling tank

. Storage lagoon: a lined and covered 24 ML storage lagoon,
consisting of two segments. The lagoon holds approximately 270
days storage when full.

. Elevated reservoir: A 90 kL reservoir, 10 to 15 m high is located
adjacent to the water treatment plant. The reservoir holds less
than 1 days treated water storage at average consumption.

Pumps

. A pump station is used to supply water to the elevated storage
reservoir.

Reticulation system

. The reticulation network is gravity fed from the elevated storage
reservoir.

Anecdotally, the reticulation system is predominately 80 mm PVC.

. Many houses have water storage tanks.

Design criteria

The adopted design criteria as summarised in Table 3 1 are generally in
accordance with:

. Planning Guidelines for Water Supply and Sewerage (DEWS 2010)
. Water Supply Code of Australia (WSAA)
. FNQROC Regional Development Manual Design Guidelines

MASIG ISLAND « MASTER PLAN REPORT 61

ITEM DETAIL REFERENCE
Pressures under normal flow conditions
Minimum Pressure 22m FNQROC Regional
. Development Manual
Maximum Pressure 60m

Fire Flow Conditions

Residential buildings

7.5 L/s for 2-hour
duration’

Non-residential

15 L/s for 2-hour

Planning Guidelines
for Water Supply and
Sewerage, section
6.6.2 (small community
category)

buildings duration’
Residual Pressure atthe | 12 m head
hydrant

Residual Pressure for all | 6 m head

other areas of the water
supply zone

Planning Guidelines
for Water Supply and
Sewerage, section 6.6.3

Background Demand

2/3 Peak Hour

Planning Guidelines

demand for Water Supply and
Sewerage, section 6.6.4
Reservoirs
Ground Level Reservoir 3 (PD-MDMM) FNQROC Regional
+ greater of Development Manual
emergency storage
/ firefighting
storage)
Pumping Parameters
Treated water pumps MDMM over 20
feeding a ground level hours
reservoir
Reticulation booster PH + fireflow FNQROC Regional

pump station

Pumped System

Peak instantaneous
flow + fireflow

Development Manual

Trunk and Reticulation Ma

ins

Flow

PH + fireflow

Maximum Velocity

2.5m/s

4.0 m/s may be
acceptable during
fire flows

FNQROC Regional
Development Manual6

Water Treatment Plant

MDMM-Delivery
flow rate from
source (over 20 hrs)

Planning Guidelines
for Water Supply and
Sewerage, section 5.4.4

TABLE B1: EXISTING WASTEWATER FLOWS



62 MASIG ISLAND * MASTER PLAN REPORT

Design water demand

Average Day (AD) demands

The TSIRC Sustainable Water & Wastewater Management Plan reported
that the average water demand was reduced from 500 L/EP/day to 240
L/EP/day when water restrictions are in place. An Average Day (AD)
water demand of 500 L/EP/day was adopted to ensure that the water
supply network is sized adequately for periods when water restrictions
are notin place.

Peaking factors

The following peaking factors were adopted for this assessment,
consistent with the FNQROC Regional Development Manual:

. Mean Day Maximum Month (MDMM): 1.5 x AD
. Peak Day (PD): 2.25 x AD

. Peak Hour (PH): 1/12 x PD

Existing water supply demands

The existing water supply demands are outlined in Table B2.

DESCRIPTION AD (L/S) PD (L/S) PH (L/S)
Residential Lots 1.563 3.516 7.031
Non-Residential Loads 0.233 0.524 2.358
TOTAL 1.795 4.040 9.389

TABLE B2: DESIGN FLOW RATES - EXISTING DEMANDS

STORMWATER

Masig is a coral cay island, which is reasonably flat and composed
largely of medium to coarse grain sand. Stormwater infrastructure was
not identified on site. The community is serviced by overland flow, with
kerbing to some of the roads. The provision of overland flow paths and
kerbing to the roads should be provided to service any new
development and to maintain the drainage of flows from the community
to the sea.

ELECTRICITY SUPPLY & COMMUNICATIONS

Masig receives power from 3 Ergon Energy diesel generators which
operate in a duty/duty/standby arrangement and are located on Steven
eff Road, on the western side of the community. Electricity is supplied to
the community by an overhead supply to the property boundary.
Extension of existing supply to new properties will be required.

A communications tower is located on the eastern side of the
community. Communications is provided to the community by
underground cabling. Extension of conduiting to the frontage of new
properties will be required.

TRANSPORT

Masig Island is part of the Torres Strait central group of islands and is
located approximately 158 km north east of Horn Island. Access to
Masig is by air or by barge. The airstrip and helicopter landing pad is
located to the west of the community and the barge ramp and finger
pier is located on the northern side of the island towards the western
end.

Masig contains a network of paved local roads, along with formed dirt
roads. The paved roads are typically 4.5 to 5 m wide and are generally in
good condition. Where new developments are proposed that require
new roads to access the sites, paved roads with 200 mm wide concrete
edge strips to match the existing roads will be required.

SEWERAGE

The existing sewerage infrastructure at Masig includes the following
elements.

Collection system

A conventional gravity sewerage system that flows into two pumping
stations. The sewerage reticulation network was installed circa 2008
with DN150 PVC pipework. The system consists of approximately
3,066.5 m of gravity mains and 67 manholes.

Pump stations

Three wastewater concrete sewage pump stations, each with duty/
standby submersible sewage pumps and a precast concrete manhole
immediately upstream of the pump station as follows:

. Pump Station No. 1 on Williams Road, across the road from the
western end of the school. Pumps to the SPS 3 catchment.

. Pump Station No. 2 on Lowatta Road. Pumps to the SPS 3
catchment.

. Pump Station No. 3 at the intersection of JDL Road and Steven
Jeff Road. Pumps to the WWTP.

Rising mains

A total of approximately 1,432 m length split between three rising mains
as follows:

. Rising main 1: DN90 mm poly rising main located between Pump
Station No.1 and Pump Station No. 3

. Rising main 2: DN90 mm poly rising main located between Pump
Station No. 2 and Pump Station No. 3

. Rising main 3: DN110 PE rising main located between Pump
Station No. 3 and the wastewater treatment plant



Wastewater treatment plant

Located on the southern side of the island close to the airstrip, built in
2008 with a capacity of 500 EP at 270 L/EP/day. The WWTP is an EPCO
style packaged plant and consists of:

. Static Rundown Screen

*  Aerated Balance Tank

. Blowers

. Transfer pumps

. Primary Clarifier

. Pre-Anoxic (Pre-Anox) Tank

. 2 No. Rotating Biological Contactors (RBC)
. De-Oxygenation (De-Ox) Tank

. De-Ox Return

. Return activated Sludge (RAS) Pumps
. Secondary Clarifier

. Sodium aluminate dosing

. Ultraviolet Disinfection

. Sludge Drying Beds with filtrate return
. Ocean Effluent Outfall (DN110).

Effluent Disposal

Effluent is disposed of via the ocean effluent outfall, a 1250 m long
DN110 polyethylene main.

Design Criteria

The design criteria required within the FNQROC Regional Development
Manual Design Guidelines were adopted for this project.

Design Flow Rates

Design flow rates and peaking factors have been adopted in
Accordance with the FNQROC Development Manual as follows:

. Average Dry Weather Flow (ADWF): 270 L/EP/day
. Peak Wet Weather Flow (PWWF): 5 x ADWF, 1350 L/EP/day

An Average Dry Weather Flow (ADWF) of 270 L/EP/day was adopted for
Masig based on value used in the design of the plant. The existing
wastewater flows for Masig are shown in Table B3.

DESCRIPTION ADWEF (L/S) PWWEF (L/S)
Residential Lots 0.844 4.219
Non-Residential Loads 0.154 0.768
TOTAL 0.997 4,986

TABLE B3: EXISTING WASTEWATER FLOWS

MASIG ISLAND « MASTER PLAN REPORT 63



64 MASIG ISLAND * MASTER PLAN REPORT

INFRASTRUCTURE

REQUIREMENTS

The assumptions used to assess the infrastructure requirements for
each site are summarised in the following sections.

ASSUMPTIONS

The assumptions used to assess the infrastructure requirements for
each site are summarised in the following sections.

Design Populations for Residential Lots

The infrastructure requirements for the proposed residential lots are
based on the lot layouts presented in the preferred option. The
following assumptions were adopted in determining the infrastructure
requirements for the proposed residential lots:

R1 Western Residential Expansion

. The proposed development includes land for long term
development. A total yield of 20 residential lots has been
assumed for the purposes of water and sewage demand
estimates.

Standard residential developments

. The proposed developments includes the development of
residential lots with an area of 1,500 m? for the following areas:

— R2 Steven Jeff Road North:
— R3 Dan Street South
— R5 Steven Jeff Road South

R4 Steven Jeff Road Central

. The proposed development includes a 6,000 m? site for the
development of units or townhouses. A development including 12
one to two bedroom units on a common property has been
assumed.

R6 General Items

. This development item covers the upgrade of existing residential
dwellings. For example, provision of solar power, food gardens,
louvres, etc. The redevelopment of approximately 15% of the
existing house stock may be included as part of this development,
with the opportunity to consider replacing houses with alternative
housing types such as units and townhouses. For the purpose of
identifying water and sewage demands, it has been assumed that

10 houses will be redeveloped with 7 of these sites being replaced
with units or duplexes, resulting in 10 additional dwellings.

The following occupancy rates were adopted for the proposed
residential lots:

. Single family dwelling (detached house): 4.1 EP/house
. 2 bedroom units/duplexes: 1.6 EP/unit

The design populations adopted for the proposed residential lots are
summarised in Table B4.

NO. OF EP/

LOCATION DWELLINGS LOT POPULATION

R1 Western Residential 20 4.1 82
Expansion
R2 Steven Jeff Road North 21 4.1 86.1
R3 Dan Street South 12 4.1 49.2
R4 Steven Jeff Road Central 12 1.6 19.2
R5 Steven Jeff Road South 28 4.1 114.8
R6 General ltems

New houses 3 4.1 12.3

New units/duplexes 17 1.6 27.2

Demolished houses -10 4.1 -41
TOTAL 103 349.8

TABLE B4: DESIGN POPULATIONS - RESIDENTIAL LOTS

Design Populations for Proposed Non-Residential Land Uses

The following assumptions were adopted in determining the
infrastructure requirements for the proposed non-residential lots.

C1 Dan Street North

. The commercial site was assumed to consist of a 13,500 m? site
for offices, shops and commercial uses. The complex was
assumed to include a mix of tenancy sizes that are suitable for a
variety of stores, such as a hairdresser, takeaway and an internet
café.

. A typical equivalent population for shops and offices of 1.0 EP per
90 m? of Gross Floor Area (GFA) was adopted to calculate water
demands and sewage flows (reference: FNQROC Regional
Development Manual — Design Guidelines).

. The GFA was assumed to cover a total area of 400 m2. The
remaining area of the lot was assumed to be utilised for building
setbacks, awnings, off-street car parking and landscaping.

C2 Store

. This development includes an expansion of the existing IBIS
Store. An additional 100 m? GFA was assumed.

. A typical equivalent population for shops and offices of 1.0 EP per
90 m? of GFA was adopted to calculate water demands and
sewage flows (reference: FNQROC Regional Development Manual
- Design Guidelines).

C3 Individual enterprise